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What is a Clinical Pathway? e

An evidence-based guideline that decreases unnecessary variation and helps
promote safe, effective, and consistent patient care.
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Objectives of Pathway “="Childrens

« To standardize the approach for patients with anaphylaxis

* To improve the recognition of anaphylaxis and early administration of
Intramuscular epinephrine

* To improve the safety of patients who develop anaphylaxis

* To improve documentation in patient chart of allergic reactions, including
details of the specific reaction and severity of reaction



Why is Pathway Necessary? P rirens

* Anaphylaxis is a life threatening condition that requires rapid assessment and
treatment

A clinical pathway can empower early administration of epinephrine when
anaphylaxis is suspected

* |t can also ensure adherence to the American Academy of Allergy, Asthma and
Immunology guideline for management of anaphylaxis
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Background “=”Childrens

« Anaphylaxis is a multisystem emergency and can progress to a life threatening
condition

* Anaphylaxis requires prompt recognition and treatment
* Delayed treatment with epinephrine is associated with increased risk for fatality

» Leading causes of anaphylaxis are medications, foods, Hymenoptera (i.e.
bees, wasps, hornets) stings



Connecticut

O
Background: Signs and Symptoms Anaphylaxis “="Children

Table 11-1
Signs and symptoms of anaphylaxis
System Symptoms System Symptoms
Skin Flushing, local or generalized Cardiovascular Chest pain, eg, substernal, tachycardia,
bradycardia, palpitations, arrhythmias,
hypotension, feeling faint, urinary or fecal
incontinence, shock, cardiac arrest
Localized itching of skin or mucosa (local areas,
eg, palms, genitalia, and or palate) or generalized itching
Urticaria
Angicedema of skin or mucosa (eg, lips or tongue)
morbilliform rash
pilar erection
Conjunctival itching, redness, tearing, and/or swelling
Respiratory Masal itching, congestion, rhinorrhea, sneezing Central nervous system Aura of impending doom
Uneasiness
Throat itching and tightness Sudden behavioral change (eg irritability)
Dysphonia, hoarseness, stridor Dizziness
Coughing Headache (eg, throbbing)
Increased respiratory rate Altered mental state
Shortness of breath Tunnel vision
Wheezing Confusion
Chest tightness Seizure
Cyanosis Other Metallic taste in mouth
Respiratory arrest Uterine cramping andjor bleeding
Gastrointestinal Abdominal pain (eg, cramping)

Mausea
Vomiting
Diarrhea

Dysphagia

Table I-1
Signs and symptoms of anaphylaxis®
Signs and symptoms Pm:entageb
Cutaneous
Urticaria and angioedema 62-90
Flushing 45-55
Pruritus without rash 2-5
Respiratory
Dyspnea, wheeze 45-50
Upper airway angioedema 50-60
Rhinitis 15-20
Hypotension, dizziness, syncope, diaphoresis 30-35
Abdominal
Mausea, vomiting, diarrhea, abdominal pain 25-30
Miscellaneous
Headache 5-8
Substernal pain 4-5
Seizure 1-2

“Data were derived from the following references: Lieberman P, Nicklas R, Oppen-
heimer |, et al. The diagnosis and management of anaphylaxis practice parameter:
2010 update. | Allergy Clin Immunol. 2010;126:477—-480; Wood R, Camargo CA,
Lieberman P, et al. Anaphylaxis in America: results from a national physician survey.
Ann Allergy Asthma Immunol. 2012;109 (suppl):A20; and Boyle |, Camargo CA, Lie-
berman P, et al. Anaphylaxis in America: results from a national telephone survey. |
Allergy Clin Immunol. 2012;129 (suppl):AB132.

bPercentages are approximations.



CLINICAL PATHWAY: EEe .

AND DOES NOT

AnaphyIaXis REPLACE CLINICAL

JUDGMENT.

Indusion Criteria: child ofany age with signs and/or symptom sofanaphylaxis*
Exclusion Criteria: blo od transfusion and other medication infusion reactions that are not anaphylaxs,
symptom sattributable to other causes, allergy to epinephrine

v

Initial Management:

90 mmHg If respiratory faiure: consider intubation

ontinue to check vital signsevery 15 min, or more frequent if unstable

“Hypotension: o Ifoutside Emergency Department (ED) or PICU: consider calling Code Blue if severe
respiratory distress or hypotension®
Low systolic blood pressure for o Placeon continuous cardiore spiratory monitor and perform full set ofvitals MUST
childrenis defined as: . Immediately di scontinue me dications that may be cau sing anaphylaxis document
o 1monthtolyear:less o Rapid assessmentand manage ABCs: allergy and
than 70 mmHg o Administer Epinephrine 0.01 mg/kg of 1:1000 [1mg/ml] solution IM {max 0.5 mg) symptom s of
. 1t010 vears: Le ss than o Place patient in recumbent or supine position allergy in
(70 mmHg + [2x age]) o if hypotensie’: Place PV and administer normal saline bolu s 20 ml/kg IV patient’s chart
o 11to17 years: Lessthan o Ifhypoxic: administer oxygen
o
C

Stable vital
signs and/or

VE anaphylaxis

*  Observe minimum of 2-4 hoursfrom last e pinephrine dose resolved? Vitd sij and/or a s unresdved:
o Vvital signs every 30 min *  Ifoutside Emergency Department (ED) or PICU: consider
o Thefollowing medications are NOT first line treat ment for calling Code Blue if severe respiratory distressor hypotension®
anaphylaxk ond do NOT prevent biphasic anophylaxk. However, ¢ Administerup to 3 total doses o fIM epinephrine q 5-15 min
these may be considered as secondary therapies to treat symptoms: . Place PIV and administer rapid NS bolus 20 ml/kg IV
o {fuiticaria: diphenhydramine 1 mg/kg/dose 1V/PO géhr o Ifhypotension®: give up to 3 boluse's
o Systemic steroids: prednisone or pre dnisol one 1-2 mg/kg/day e Checkvital signsq5min
(may choose altemative steroids as clinically indicated)

The following medications are NOT fist line treat ment for
anaphylaxs and do NOT preve nt biphos ic anaphy laxk. However,
these may be considered as secondary theropies to treat symptoms:
. Systemic steroids: pre dnisone or pre dnisolone 1-2 mg/kg/day
(max 60 mg/day) (may choose altemative steroids asclinically
indicated)

Ifurticaria: diphenhydramine 1 mg/kg/dose 1V/PO qéhr PRN
Ifwheeze: consider albuterol 5mg nebulized

Ifstridor: consider racemic epinephrine

If respiratory failure: consider intubation

This is the Anaphylaxis Clinical Pathway

Any ofthe following?

Hx biphasic or severe reactions,
> 2 d i ine required, progressive/persistent sxs,
reaction was to long acting medication, hx severe asthma/
current asthma flare, hypotension® or syncope,
upper airway obstruction,

We will be reviewing each component in the
following slides.

YES ‘

. Admit to Medical-Surgical
floorson Pe diatric Ho spital
Medicine Service (G,
Nephrology or Heme-Onc
willadmit to their own
service)

. Observe on continuous [ YES
cardiorespiratory monitor

. Consider the following
medicationsifneeded as
per above indications:

o Diphenhydramine
0 Systemic steroids

Does patient meet all ofthe below?
(if no to one criteria, must admit to PICU}
o Required<3 dosesof epi?
. Stablevital signs?

Nomal mental status?

Complete resolution of all serious symptoms
{rash may persist), minimum of2-4 hours from last
epinephrine, parental comfort with discharge and easy acce ss
to ED, epinephrine auto-injector physically available to family
(if reaction to m edication admiri stered only in hospital setting,
auto-injector may not be indicated)

Discharge meds:
Epinephrine au to-injector, diphenhydramine PRN
Discharge Instructions:
Epinephrine auto-injector training,
avoid known allergens, consider referral to allergist,
f/u with PCP in 1-2 days

iagnostic Criteria for Anaphylaxis:
(must meet ONE of the following three criteria)

1. Acute onset {seconds to minutes) of skin and/or mucosal involvement (e.g. generalized hives, pruritus or flu shing, swollen lips/tongue/uvula}, AND respiratory compromise
(e.g. dyspnea, whe eze/bronchospasm, stridor, hypoxemia) OR reduced blood pressure or a ssociated sym ptoms ofend-organ dy sfiunction (e.g. hypotonia, syncope,
incontinence)

2. TWO OR MORE OF THE FOLLOWING that occur rapidly after exposure to a LIKELY allergen for that patient {secondsto minutes):
A. Skin-mucosalinvolvement (e.g. generalized hive s, pruritus or flu shing, swollen li ps/tongue/uvula)
B. Respiratory compromi se (e.g. dyspnea, wheeze/bronchospasm, stridor, hypoxe mia)
C. Reduced blood pressure or associated symptoms (.g. hypotonia, syncope, incontinence)
D. Persistent gastrointestinal symptom s{e.g. crampy abdominal pain, vomiting, diarrhea)

3. Reduced blood pressureafter exposure to a KNOWN allergen for that patient (secondsto minutes):
A Infantsand children — Low systolic blood pressure {age-specific) or greater than 30% decreasein systolic blood pressure from baseline
B. Adults— Systolic BP of less than 90 mmHg or greater than 30% decrease from that per son's baseline
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CLINICAL PATHWAY:
Anaphylaxis

THIS PATHWAY
SERVES AS AGUIDE

AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

Inclusion Criteria: child of any age with signs and/or symptoms of anaphylaxis*
Exclusion Criteria: blood transfusion and other medication infusion reactions that are not anaphylaxis,

Inclusion criteria: Anyone with anaphylaxis
should be treated per pathway

symptoms attributable to other causes, allergy to epinephrine

™ v T
. Immediately di scontinue me dications that may be cau sing anaphylaxis docume
Rapid asse ssmentand marage ABCs: allergy and
o Administer Epinephrine 0.01 mg/kg of 1:1000 [1mg/ml] solution IM {max 0.5 mg) symptom s of
o Placepatient in recumbent or supine position allergy in
o if hypotensie’: Place PV and administer normal saline bolu s 20 ml/kg IV patient's chart
o Ifhypoxic: administer oxygen
o
C

v ™
childrenis defined as:
1month to1year: less
than 70 mmHg

1to10 years: Le ss than
(70 mmHg + [2x age])

11 to 17 years: Less than
90 mmHg

If respiratory faiure: consider intubation
ontinue to check vital signsevery 15 min, or more frequent if unstable

The diagnostic criteria for anaphylaxis are

from National Institute of Allergy, Immunology,
and Infectious Diseases/Food Allergy and
Anaphylaxis Network

YES

Ob serve minimum of 2-4 hoursfrom last e pinephrine dose

vital signs every 30 min

The foliowing medications are NOT fist line treatment for

anaphylaxk and do NOT prevent biphasic anaphylaxks. However,

these may be considered as secondory therapies to treat symptoms:

o ifurticoria: diphenhydramine 1 mg/kg/dose 1V/PO qéhr

o Systemic steroids: prednisone or pre dnisol one 1-2 mg/ka/day
(may choose altemative steroids as clinically indicated)

Any ofthe following?

Hx biphasic or severe reactions,
> 2 d i ine required, progressive/persistent sxs,
reaction was to long acting medication, hx severe asthma/
current asthma flare, hypotension® or syncope,
upper airway obstruction,

Stable vital
signs and/or
anaphylaxis

N

resolved?

Vit sij and/or a
Ifoutside Emergency Department (ED) or PICU: consider
calling Code Blue if severe respiratory distressor hypotension®
Administer up to 3 total doses o fIM epinephrine q 5-15 min
Place PIV and administer rapid NS bolus 20 mi/kg IV
o Ifhypotension’: give up to 3 boluse s
Che ckvital signs q 5 min

ds unresdved:

The following medications are NOT fist line treat ment for
anaphylaxs and do NOT preve nt biphos ic anaphy laxk. However,
these may be considered as secondary theropies to treat symptoms:
. Systemic steroids: pre dnisone or pre dnisolone 1-2 mg/kg/day
(max 60 mg/day) (may choose altemative steroids asclinically
indicated)
Ifurticaria: diphenhydramine 1 mg/kg/dose 1V/PO qéhr PRN
. Ifwheeze: consider albuterol 5mg nebulized
Ifstridor: consider racemic epinephrine
. If respiratory failure: consider intubation

incontinence)

'Diagnostic Criteria for Anaphylaxis:
(must meet ONE of the following three criteria)

2. TWO OR MORE OF THE FOLLOWING that occur rapidly after exposure to a LIKELY allergen for that patient (seconds to minutes):
A. Skin-mucosalinvolvement (e.g. generalized hives, pruritus or flushing, swollen lips/tongue/uwula)
B. Respiratory compromise (e.g. dyspnea, wheeze/bronchospasm, stridor, hypoxemia)
C. Reduced blood pressure or associated symptoms (e.g. hypotonia, syncope, incontinence)
D. Persistent gastrointestinal symptoms (e.g. crampy abdominal pain, vomiting, diarrhea)

3. Reduced blood pressure after exposure to a KNOWN allergen for that patient (seconds to minutes):

A. Infants and children — Low systolic blood pressure (age-specific) or greater than 30% decrease in systolic blood pressure from baseline
B. Adults — Systolic BP of less than 90 mmHg or greater than 30% decrease from that person’s baseline

©2019 Connecticut Children's Medical Center. Al rights reserved

1. Acute onset (seconds to minutes) of skin and/or mucosal involvement (e.g. generalized hives, pruritus or flushing, swollen lips/tongue/uvula), AND respiratory compromise
(e.g. dyspnea, wheeze/bronchospasm, stridor, hypoxemia) OR reduced blood pressure or associated symptoms of end-organ dysfunction (e.g. hypotonia, syncope,
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CLINICAL PATHWAY: THIS PATHWAY

SERVES AS AGUIDE

Anaphylaxis REPLACE CLINICAL

JUDGMENT.
Ind usion Criteria: child of any age with signs and/or symptom sofanaphylaxis*
Exclusion Criteria: blo od transfusion and other medication infusion reactionsthat are not anaphylaxs,
Initial Management:
’Hypotension: . If outside Emergency Department (ED) or PICU: consider calling Code Blue if severe
respiratory distress or hypotension’
Low systolic blood pressure for . Place on continuous cardiorespiratory monitor and perform full set of vitals ot
children is defined as: . Immediately discontinue medications that may be causing anaphylaxis ;:"f;‘fgma:‘;f
. 1 month to 1 year: Less . Rapid assessmentand manage ABCs: il
.. . . . patient’s char
than 70 mmHg o Administer Epinephrine 0.01 mg/kg of 1:1000 [1mg/ml] solution IM (max 0.5 mg)
. 1to0 10 years: Less than o Place patient in recumbent or supine position
(70 mmHg + [2x age]) o Ifhypotensive’: Place PIV and administer normal saline bolus 20 ml/kg IV
. 11 to 17 years: Less than o Ifhypoxic: administer oxygen
90 mmHg o Ifrespiratory failure: consider intubation o
e Continue to check vital signs every 15 min, or more frequent if unstable s T
Tan SGIS every Su T = ment (ED) or PICU: consider
o Thejfollowing medications ore MOT first ,,-,*,emme,,r Jor calling Code Blue if severe respiratory distressor hypotension®
anaphylaxk and do NOT prevent biphasic ahophylaxk. However, ¢ Administerup to 3 total doses o fIM epinephrine q 5-15 min
these may be considered as secondary therapies to treat symptoms: . Place PIV and administer rapid NS bolus 20 ml/kg IV
o ifurticoria: diphenhydramine 1 mg/kg/dose 1V/PO qéhr o Ifhypotension’: give up to 3 boluse s
o Systemic steroids: pre dnisone or pre dnisol one 1-2 mg/kg/day s Checkvital signsq 5 min

(may choose altemative steroids as clinically indicated)

The following medications are NOT fist line treat ment for
anaphylaxs and do NOT preve nt biphos ic anaphy laxk. However,
these may be considered as secondary theropies to treat symptoms:
. Systemic steroids: pre dnisone or pre dnisolone 1-2 mg/kg/day
(max 60 mg/day) (may choose altemative steroids asclinically
indicated)

Ifurticaria: diphenhydramine 1 mg/kg/dose 1V/PO qéhr PRN
Ifwheeze: consider albuterol 5mg nebulized

Ifstridor: consider racemic epinephrine

If respiratory failure: consider intubation

Any ofthe following?

Hx biphasic or severe reactions,
> 2 d i ine required, progressive/persistent sxs,
reaction was to long acting medication, hx severe asthma/
current asthma flare, hypotension® or syncope,
upper airway obstruction,

Initial Management:
* Rapid assessment and management of ABCs
are key

JNO YES ‘

Discharge Criteria:
Complete resolution of all serious symptoms
{rash may persist), minimum of2-4 hours from last
epinephrine, parental comfort with discharge and easy acce ss
to ED, epinephrine auto-injector physically available to family
(if reaction to m edication admiri stered only in hospital setting,
auto-injector may not be indicated)

Does patient meet all ofthe below?
(if no to one criteria, must admit to PICU}
o Required<3 dosesof epi?
. Stablevital signs?

Nomal mental status?

. Admit to Medical-Surgical
floorson Pe diatric Ho spital
Medicine Service (G,
Nephrology or Heme-Onc
willadmit to their own
service)

. Observe on continuous [ YES
cardiorespiratory monitor

. Consider the following
medicationsifneeded as
per above indications:

o Diphenhydramine
0 Systemic steroids

Do NOT delay administration of IM epinephrine,
as this is the definitive first line treatment for
anaphylaxis

Discharge meds:
Epinephrine au to-injector, diphenhydramine PRN
Discharge Instructions:
Epinephrine auto-injector training,
avoid known allergens, consider referral to allergist,
f/u with PCP in 1-2 days

*Diagnostic Criteria for Araphylaxis:
(must meet ONE of the following three criterio)

1. Acute onset {seconds to minutes) of skin and/or mucosal involvement (e.g. generalized hives, pruritus or flu shing, swollen lips/tongue/uvula}, AND respiratory compromise
(e.g. dyspnea, whe eze/bronchospasm, stridor, hypoxemia) OR reduced blood pressure or a ssociated sym ptoms ofend-organ dy sfiunction (e.g. hypotonia, syncope,
incontinence)

2. TWO OR MORE OF THE FOLLOWING that occur rapidly after exposure to a LIKELY allergen for that patient {secondsto minutes):
A. Skin-mucosalinvolvement (e.g. generalized hive s, pruritus or flu shing, swollen li ps/tongue/uvula)
B. Respiratory compromi se (e.g. dyspnea, wheeze/bronchospasm, stridor, hypoxe mia)
C. Reduced blood pressure or associated symptoms (.g. hypotonia, syncope, incontinence)
D. Persistent gastrointestinal symptom s{e.g. crampy abdominal pain, vomiting, diarrhea)

3. Reduced blood pressureafter exposure to a KNOWN allergen for that patient (secondsto minutes):
A Infantsand children — Low systolic blood pressure {age-specific) or greater than 30% decreasein systolic blood pressure from baseline
B. Adults— Systolic BP of less than 90 mmHg or greater than 30% decrease from that per son's baseline

CONTACTS: KATIE LORD, BSN | NATALIE BEZLER, MD | ERIC HOPPA, MD | ILANAWAYNIK, MD
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THIS PATHWAY
SERVES AS AGUIDE
AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

CLINICAL PATHWAY:

Anaphylaxis

Indusion Criteria: child ofany age with signs and/or symptom sofanaphylaxis*
Exclusion Criteria: blo od transfusion and other medication infusion reactions that are not anaphylaxs,
symptom sattributable to other causes, allergy to epinephrine

v

Initial Management:

o Ifoutside Emergency Department (ED) or PICU: consider c:

respiratory distress or hypotension®
o Placeon continuous cardiore spiratory monitor and per fo
. Immediately di scontinue me dications that may be cau sing
o Rapid assessmentand manage ABCs:
o Administer Epinephrine 0.01 mg/kg of 1:1000 [1mg/i
o Placepatient in recumbent or supine position
o if hypotensie’: Place PIV and administer normal sali
o Ifhypoxic: administer oxygen
o
C

It is VERY important to document any
allergic reaction in the patient chart.

’Hypotension;

Low systolic blood pressure for
childrenis defined as:

e 1monthtolyear:Lless
than 70 mmHg

e 1tol10years Lessthan
(70 mmHg + [2x age])

e 111017 years: less than

90 mmHg

MUST
document
allergy and
symptoms of
allergyin
7l | patient’s chart

If respiratory faiure: consider intubation
ontinue to check vital signsevery 15 min, or more frequel

Document allergen AND allergic reaction
associated with the exposure

Stable vital
signs and/or

YES

e Observe minimum of 2-4hours from last e pinephrine dose
o Vital signs every 30 min
o Thejfollowing medications are NOT first line treatment for

anaphylaxk and do NOT prevent biphasic anaphylaxks. However, o
these may be considered as secondory therapies to treat symptoms: o

o {fuiticaria: diphenhydramine 1 mg/kg/dose 1V/PO géhr L ST G et S VR R
o Systemic steroids: pre dnisone or pre dnisol one 1-2 mg/kg/day o Chedkvital signsq 5 min

(may choose altemative steroids as clinically indicated)

The following medications are NOT fist line treat ment for
anaphylaxs and do NOT preve nt biphos ic anaphy laxk. However,

these may be considered as secondary theropies to treat symptoms:
. Systemic steroids: pre dnisone or pre dnisolone 1-2 mg/kg/day

Table 1-2
Essential features of history in the evaluation of a patient who has experienced an

Any of the following?

Hx biphasic or severe reactions,
2 2d i inerequired, progressive/persistent sxs,
reaction was to long acting medication, hx severe asthma/
current asthma flare, hypotension® or syncope,

(max 60 mg/day) (may choose altemative steroids asclinically
indicated)

Ifurticaria: diphenhydramine 1 mg/kg/dose 1V/PO qéhr PRN
Ifwheeze: consider albuterol 5mg nebulized

Ifstridor: consider racemic epinephrine

upper airway obstruction,

episode of anaphylaxis

Detailed history of ingestants (foods/drugs) taken within 6 h before the event

Activity in which the patient was engaged at the time of the event

Location of the event (home, school, work, indoors/outdoors)

Exposure to heat or cold

Any related sting or bite

Time of day or night

Duration of event

Recurrence of symptoms after initial resolution

Exact nature of symptoms (eg, if cutaneous, determine whether flush,
pruritus, urticaria, or angioedema)

In a woman, the relation between the event and her mensrual cycle

Was medical care given and what treatments were administered

How long before recovery occurred and was there a recurrence of symptoms
after a symptom-free period

If respiratory failure: consider intubation

JNO YES ‘

Discharge Criteria:
Complete resolution of all serious symptoms
{rash may persist), minimum of2-4 hours from last
epinephrine, parental comfort with discharge and easy acce ss
to ED, epinephrine auto-injector physically available to family
(if reaction to m edication admiri stered only in hospital setting,
auto-injector may not be indicated)

Does patient meet all ofthe below?
(if no to one criteria, must admit to PICU}
o Required<3 dosesof epi?
. Stablevital signs?

Nomal mental status?

. Admit to Medical-Surgical
floorson Pe diatric Ho spital
Medicine Service (G,
Nephrology or Heme-Onc
willadmit to their own
service)

. Observe on continuous [ YES
cardiorespiratory monitor

. Consider the following
medicationsifneeded as
per above indications:

o Diphenhydramine
0 Systemic steroids

Discharge meds:
Epinephrine au to-injector, diphenhydramine PRN
Discharge Instructions:
Epinephrine auto-injector training,
avoid known allergens, consider referral to allergist,
f/u with PCP in 1-2 days

*Diagnostic Criteria for Araphylaxis:
(must meet ONE of the following three criterio)

e e 1 O g Y R

1. Acute onset {seconds to minutes) of skin and/or mucosal involvement (e.g. generalized hives, pruritus or flu shing, swollen lips/tongue/uvula}, AND respiratory compromise
(e.g. dyspnea, whe eze/bronchospasm, stridor, hypoxemia) OR reduced blood pressure or a ssociated sym ptoms ofend-organ dy sfiunction (e.g. hypotonia, syncope,
incontinence)

2. TWO OR MORE OF THE FOLLOWING that occur rapidly after exposure to a LIKELY allergen for that patient {secondsto minutes):
A. Skin-mucosalinvolvement (e.g. generalized hive s, pruritus or flu shing, swollen li ps/tongue/uvula)
B. Respiratory compromi se (e.g. dyspnea, wheeze/bronchospasm, stridor, hypoxe mia)
C. Reduced blood pressure or associated symptoms (.g. hypotonia, syncope, incontinence)
D. Persistent gastrointestinal symptom s{e.g. crampy abdominal pain, vomiting, diarrhea)

PRk

3. Reduced blood pressureafter exposure to a KNOWN allergen for that patient (secondsto minutes):
A Infantsand children — Low systolic blood pressure {age-specific) or greater than 30% decreasein systolic blood pressure from baseline
B. Adults— Systolic BP of less than 90 mmHg or greater than 30% decrease from that per son's baseline

From Liberman P, Nicklas RA, Randolph C, et al. Anaphylaxis - a practice parameter update 2015.
Ann Allergy Asthma Immunol. 2015 Nov;115(5):341-84.

: KATIE LORD, BSN | NATALIE BEZLER, MD | ERIC HOPPA, MD | ILANAWAYNIK, MD
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« MUST add allergy and specific allergic reaction to the pati
chart in EPIC using the “Allergies/Contraindications” tab

Document detailed history of allergic reaction

@ C ticut
€_PChildrens

For an allergic reaction that

occurs to a medication

given while at Connecticut

Children’s:

o Document under
allergies as above

o Consider documenting
by using SmartPhrase
“MEDREACTION?” in
event note to document
details of reaction

My Note 0 sensitve | 4 Tag E

| Senice: ‘F‘ediatric Hospit |
102 )

Type: |Eve nt Mote

Date of Senice: |1;12;2022

™ Cosign Required

Summary: |

% BA% oD+

Medication Reaction Event Note

Medication: ***

Dose: ***

Date of Reaction: *™*
Time of Reaction: ***
Signs and symptoms: ***
CT-CAE Grade: ***
Anaphylaxis (Y/N): ***
Interventions: ***wa
Infusion resumed (Y/N): ***
Infusion start time: ***
First dose (Y/M) **

Allergies/Contraindications @

19_ View Drug-Allergy Interactions J&

ent |;':_ a new agent + Agd| [ Eull Search
% Choose Columns

Show:[]Deleted []Expired x

Reaction Severity Updated
Allergies
Peanut
Agent: Peanut
Reactions: Anaphylaxis Severity: | High |
Noted: 11212022 |

Reaction Type: |Food Allergy

Comments:

D% |0 |[@@ # |[ser smarTen

Stridor, hypotension, vomiting, hives

" Accept ¥ Cancel

Amoxicillin Mausea And Vomiting Low Past Updates

Noted: 6/4/2016




CLINICAL PATHWAY: EEe .

AND DOES NOT

AnaphyIaXis REPLACE CLINICAL

JUDGMENT.

Indusion Criteria: child ofany age with signs and/or symptom sofanaphylaxis*
Exclusion Criteria: blo od transfusion and other medication infusion reactions that are not anaphylaxs,
symptom sattributable to other causes, allergy to epinephrine

v

Initial Management:
Ifoutside Emergency Department (ED) or PICU: consider calling Co de Blue if severe
respiratory distress or hypotension®
Place on continuous cardiore spiratory monitor and perform full set ofvitals MUST
Immediately di scontinue me di cations that may be cau sing anaphylaxis document
Rapid asse ssmentand marage ABCs: allergy and

Management Continued (UNSTABLE PATIENT
OR ANAPHYLAXIS UNRESOLVED):

’Hypotension;

Low systolic blood pressure for
childrenis defined as:

1month to 1year: less

than 70 mmHg

1to10 years: Le ss than

(70 mmHg + [2x age])

11 to 17 years: Less than

90 mmHg

o Administer Epinephrine 0.01 mg/kg of 1:1000 [1mg/ml] solution IM {max 0.5 mg) symptom s of
o Placepatient in recumbent or supine position allergy in
o if hypotensie’: Place PV and administer normal saline bolu s 20 ml/kg IV patient's chart
o Ifhypoxic: administer oxygen

o If respiratory faiure: consider intubation
C

Must determine if symptoms/signs of
anaphylaxis resolve and patient is stable or if
requires repeated doses of IM

Stable vital
signs and/or
anaphylaxis
resolved?

ontinue to check vital signsevery 15 min, or more frequent if unstable

.
Stable vital
S signs and/(?r o

: Vital signs unstable and/or anaphylaxis unresolved: &y
‘|e  Ifoutside Emergency Department (ED) or PICU: consider 1
calling Code Blue if severe respiratory distress or hypotension®

If unstab/e at any point AND OutSide the e  Administer up to 3 total doses of IM epinephrine g 5-15 min
e  PlacePIV and administer rapid NS bolus 20 ml/kg IV ..

symptoms:

Emergency Department, consider calling Code o Ifhypotension”: give up to 3 boluses e
Blue if severe respiratory distress or {0 CrecielsEmasm
hypotension while addressing these issues

The following medications are NOT first line treatment for
anaphylaxis and do NOT prevent biphasic anaphylaxis. However,
these may be considered as secondary therapies to treat symptoms:
AN Systemic steroids: prednisone or prednisolone 1-2 mg/kg/day

See neXt Slide tO |eal’n about Secondary il (max 60 mg/day) (may choose altemative steroids as clinically
. indicated)

theraples Ifurticaria: diphenhydramine 1 mg/kg/dose 1V/PO g6hr PRN B

If wheeze: consider albuterol 5 mg nebulized

If stridor: consider racemic epinephrine

—‘ If respiratory failure: consider intubation '—

1. Acute onset {seconds to minutes) of skin and/or mucosal involvement (e.g. generalized hives, pruritus or flu shing, swollen lips/tongue/uvula}, AND respiratory compromise
(e.g. dyspnea, whe eze/bronchospasm, stridor, hypoxemia) OR reduced blood pressure or a ssociated sym ptoms ofend-organ dy sfiunction (e.g. hypotonia, syncope,
incontinence)

cu)

2. TWO OR MORE OF THE FOLLOWING that occur rapidly after exposure to a LIKELY allergen for that patient {secondsto minutes):
A. Skin-mucosalinvolvement (e.g. generalized hive s, pruritus or flu shing, swollen li ps/tongue/uvula)
B. Respiratory compromi se (e.g. dyspnea, wheeze/bronchospasm, stridor, hypoxe mia)
C. Reduced blood pressure or associated symptoms (.g. hypotonia, syncope, incontinence)
D. Persistent gastrointestinal symptom s{e.g. crampy abdominal pain, vomiting, diarrhea)

3. Reduced blood pressureafter exposure to a KNOWN allergen for that patient (secondsto minutes):
A Infantsand children — Low systolic blood pressure {age-specific) or greater than 30% decreasein systolic blood pressure from baseline
B. Adults— Systolic BP of less than 90 mmHg or greater than 30% decrease from that per son's baseline

CONTACTS: KATIE LORD, BSN | NATALIE BEZLER, MD | ERIC HOPPA, MD | ILANAWAYNIK, MD
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Adjunctive or Second Line Therapies '-:

They do NOT prevent or treat upper airway
obstruction or hypotension! IM epinephrine is the
first line treatment

Antihistamines, H1 and H2 blockers, are second
line, because there is no evidence to support
their use in first line management of anaphylaxis
— may be used symptomatically to treat
pruritus/hives. These do NOT prevent biphasic or
prolonged reactions

Literature review demonstrates that systemic
corticosteroids do NOT prevent biphasic or
prolonged reactions. Again, may be used for
symptom control/comfort in dose of 1-2
mg/kg/day

Patients with complete resolution of symptoms
after treatment with epinephrine do NOT require
prescription for antihistamines or corticosteroids

: THIS PATHWAY
CLINICAL PATHWAY: NS A A EIIDE

- AND DOES NOT
AnaphyIaXIS REPLACE CLINICAL

JUDGMENT.
nd usi is'
clusion Criteria: anaph S,
attributable to othel s, allergy to epine

Vital signs le and/or anaphylaxis unresolved:
If outside Emergency Department (ED) or PICU: consider
calling Code Blue if severe respiratory distress or hypotension®
Administer up to 3 total doses of IM epinephrine g 5-15 min
Place PIV and administer rapid NS bolus 20 ml/kg IV
o Ifhypotension’: give up to 3 boluses
Check vital signs g 5 min

The following medications are NOT first line treatment for
anaphylaxis and do NOT prevent biphasic anaphylaxis. However,
i these may be considered as secondary therapies to treat symptoms:
' Systemic steroids: prednisone or prednisolone 1-2 mg/kg/day
(max 60 mg/day) (may choose altemative steroids as clinically
indicated)
If urticaria: diphenhydramine 1 mg/kg/dose IV/PO g6hr PRN
If wheeze: consider albuterol 5 mg nebulized
If stridor: consider racemic epinephrine
Ifrespiratory failure: consider intubation

n lips/tongue/uvula), AND respiratory compromise
nction (e.g. hypotonia, syncope

sein systolicblood pressure from baseline
baseline

CONTACTS: KATIE LORD, BSN | NATALIE BEZLER, MD | ERIC HOPPA, MD | ILANAWAYNIK, MD
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Select Appropriate Disposition:

If patient meets ALL of the following criteria,
admit to the Medical-Surgical floors:

o Required <3 doses of epi?

o Stable vital signs?

o Normal mental status?

If patient does NOT meet ALL criteria, admit to
the Pediatric Intensive Care Unit (PICU)

* Of note, the following subspecialty services will admit
patients to their own service: Gastroenterology,
Nephrology, Hematology Oncology. Otherwise, admit to
Pediatric Hospital Medicine.

CLINICAL PATHWAY: EEe .
Anaphylaxis

AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

Stable vital Indusion Criteria: child ofany age with signs and/or symptom sofanaphylaxis*

Exclusion Criteria: blo od transfusion and other medication infusion reactionsthat are not anaphylaxs,
signs and/or symptom sattributable to other causes, allergy to epinephrine
anaphylaxis ¥

[ Initial Miige ment; |
Vital signs unstable and/or anaphylaxis unresolved:
If outside Emergency Department (ED) or PICU: consider
1 o ;Y;ﬂf: = calling Code Blue if severe respiratory distress or hypotension?
117:)°mmmv:;rf{;:§;:;. . Administer up to 3 total doses of IM epinephrine g 5-15 min
111017 years: Lesst] ® Place PIV and administer rapid NS bolus 20 ml/kg IV
ommie o  Ifhypotension’: give up to 3 boluses

. Check vital signs g 5 min

resolved?

Blic blood pressur]
Children is defined as:|

The following medications are NOT first line treatment for
e anaphylaxis and do NOT prevent biphasic anaphylaxis. However, FFesaven:
vital sgns every 30 t hose mqy be considered as secondary therapies to treat symptoms: [V consder

The following medicol ssor hypotension®

ancpiyloxs mddor| @ Systemic steroids: prednisone or prednisolone 1-2 mg/kg/day  [rine as1smin

these moy be conside . ) et I/kg IV
o (furticaria: dip (max 60 mg/day) (may choose alternative steroids as clinically
o Systemic steroi . .
{may choose al indicated)
e Ifurticaria: diphenhydramine 1 mg/kg/dose IV/PO g6hr PRN ~ [pct>
. 2 H 0 treat symptoms:
. Ifwh?eze. con§|der albut('erol 5 mg ngbuhzed i
el ®  Ifstridor: consider racemic epinephrine QL < =< chrically
> 2 dosesepinephrif @ If respiratory failure: consider intubation 1V/PO q6hr PR

reaction was to lon,
current asthma flare, hypotension® or syncope.
upper airway obstruction,

7 =
Ifstridor: consider racemic epinephrine
. If respiratory failure: consider intubation

fl

N

. C

P
o

o

. Admit to Medical-Surgical  pt
Medicine Service (Gl,
will admit to their own
service) Wo-injector trairirg,

. Observe on continuous

cardiorespiratory monitor

medications if needed as

Qatient meet all ofthe below?

Does patient meet all of the below?
(if no to one criteria, must admit to PICU)
. Required <3 doses of epi?
. Stable vital signs?

Normal mental status?

. . . ctor P
oorson Pediatric Hospital fuinisterea®

ay not be indicated

ephrology or Heme-Onc  [reemeds:

or, diphenhydramine PRN

Admit to PICU

e Instructions: per
o Diphel ne

o SystemicJeroids

consider referral to allergist,

ES

*Diagnostic Criteria for Araphylaxi:
(must meet ONE of the following three

onsider the following

s) of skin and/or mucosal involvement (e.g. generalized hives, pruritu
sm, stridor, hypoxemia) OR reduced blood pressure or associated sym

respiratory compromise
onia, syncope,

Admit to PICU

ING that occur rapidly after exposure to a LIKELY allergen for that patient {secondsto minutes):
ent (e.g. generalized hive s, pruritus or flushing, swollen li ps/tongue/uvula)

i se (e.g. dyspnea, wheeze/bronchospasm, stridor, hypoxe mia)

re or associated symptoms (e.g. hypotonia, syncope, incontinence)

stinal symptom s{e.g. crampy abdominal pain, vomiting, diarrhea)

er above indications:
Diphenhydramine
Systemic steroids

3. Reduced blood pressureafter exposure to a KNOWN allergen for that patient (secondsto minutes):
A Infantsand children — Low systolic blood pressure {age-specific) or greater than 30% decreasein systolic blood pressure from baseline
B. Adults— Systolic BP of less than 90 mmHg or greater than 30% decrease from that per son's baseline

CONTACTS: KATIE LORD, BSN | NATALIE BEZLER, MD | ERIC HOPPA, MD | ILANAWAYNIK, MD
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CLINICAL PATHWAY: THIS PATHWAY

SERVES AS AGUIDE
AND DOES NOT

AnaphyIaXis REPLACE CLINICAL

JUDGMENT.

Indusion Criteria: child ofany age with signs and/or symptom sofanaphylaxis*
- Exclusion Criteria: blo od transfusion and other medication infusion reactions that are not anaphylaxs,
a a e n o n n u e symptom sa ttributable to other causes, allergy to epinephrine

Initial Management:

“Hypotension: o  Ifoutside Emergency Department (ED) or PICU: consider calling Code Blue if severe
respiratory distress or hypotension®
Low systolic blood pressure for e Place on continuous cardiore spiratory monitor and perform full set ofvitals MUST
- - - childrenis defined as: *  Immediately di scontinue me dications that may be cau sing anaphylaxis document
If patient has stable vital sians and/or o Tomanveies || revassesmentamimangeascs gy ond
than 70 mmHg o Administer Epinephrine 0.01 mg/kg of 1:1000 [1mg/ml] solution IM {max 0.5 mg) symptom s of

e 1tol10years Lessthan
(70 mmHg + [2x age])

e 111017 years: less than

90 mmHg

o Placepatient in recumbent or supine position allergy in
o if hypotensie’: Place PV and administer normal saline bolus 20 ml/kg IV patient's chart
o Ifhypoxic: administer oxygen

o If respiratory faiure: consider intubation
Continue to check vital signsevery 15 min, or m

anaphylaxis resolved, observe for 2-4 hours
from last epinephrine dose

Stable vital
signs and/or
anaphylaxis
resolved?

YES

YES
v

Observe minimum of 2-4 hours from last epinephrine dose
Vital signs every 30 min >

fergency Department (ED) or PICU: consider

ode Blue if severe respiratory dstress or hypotension®
fhinister up to 3 total doses o fIM epinephrine g 5-15 min
Place PIV and administer rapid NS bolus 20 mi/kg IV

o Ifhypotension’: give up to 3 boluse s

If NO risk factors, may discharge home

. The following medications are NOT first line treatment for « Checkvital sgnsq 5 min
anaphylaxis and do NOT prevent biphasic anaphylaxis. However, The following medications ore NOT first fine treatmen for
. . . anaphylaxis and do NOT prevent biphosic onaphy lox’s. However,
Risk factors: these may be considered as secondary therapies to treat symptoms: (e o0y b comsdered s secondry theroes ot ympios:

. Systemic steroids: pre dnisone or pre dnisolone 1-2 mg/kg/day

o Ifurticaria: diphenhydramine 1 mg/kg/dose 1V/PO g6hr (max 60 mg/day) may choose altemative steroids asclirically

o History biphasic or severe reactions o Systemic steroids: prednisone or prednisolone 1-2 mg/kg/day
- 0 . (may choose alternative steroids as clinically indicated) stridor: consider racemic epinephrine

o = 2 doses epinephrine required =

o Progressive/persistent symptoms

o Reaction was to long acting
medication
History of severe asthma/current
asthma flare
Hypotension or syncope
Upper airway obstruction
Young age

YES ‘

o Admit to Medical-Surgical
floorson Pe diatric Hospital
Medicine Service (G1,

Does patient meet all ofthe below?
(if no to one criteria, must admit to PICU}
o Required<3 dosesof epi?
. Stablevital signs?

Nomal mental status?

Any of the following?
Hx biphasic or severe reactions,
>2 doses epinephrine required, progressive/persistent sxs,
reaction was to long acting medication, hx severe asthma/
current asthma flare, hypotension® or syncope, ;
upper airway obstruction, i
young age

Nephrology or Heme-Onc
willadmit to their own
service)

. Observe on continuous [ YES

cardiorespiratory monitor

>tons'der the fo lowing
medicationsifneeded as
per above indications:

s} Diphenhydramine
0 Systemic steroids

ital setting,

NO

*Diagnostic Criteria for Araphylaxis:
(must meet ONE of the following three criterio)

ute onset {seconds to minutes) of skin and/or mucosal involvement {e.g. generalized hives, pruritus or flushing, swollen lips/tongue/uvula), AND respiratory compromise
(e.g. dyspnea, whe eze/bronchospasm, stridor, hypoxemia) OR reduced blood pressure or a ssociated sym ptoms ofend-organ dy sfiunction (e.g. hypotonia, syncope,
incontinence)

2. TWO OR MORE OF THE FOLLOWING that occur rapidly after exposure to a LIKELY allergen for that patient {secondsto minutes):
A. Skin-mucosalinvolvement (e.g. generalized hive s, pruritus or flu shing, swollen li ps/tongue/uvula)
B. Respiratory compromi se (e.g. dyspnea, wheeze/bronchospasm, stridor, hypoxe mia)
C. Reduced blood pressure or associated symptoms (.g. hypotonia, syncope, incontinence)
D. Persistent gastrointestinal symptom s{e.g. crampy abdominal pain, vomiting, diarrhea)

3. Reduced blood pressureafter exposure to a KNOWN allergen for that patient (secondsto minutes):
A Infantsand children — Low systolic blood pressure {age-specific) or greater than 30% decreasein systolic blood pressure from baseline
B. Adults— Systolic BP of less than 90 mmHg or greater than 30% decrease from that per son's baseline

CONTACTS: KATIE LORD, BSN | NATALIE BEZLER, MD | ERIC HOPPA, MD | ILANAWAYNIK, MD
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CLINICAL PATHWAY: THIS PATHWAY

SERVES AS AGUIDE
AND DOES NOT

AnaphyIaXis REPLACE CLINICAL

JUDGMENT.

Discharge Criteria:
* Complete resolution of all serious symptoms i)
(rash may persist)

v

Initial Management:

“Hypotension: o Ifoutside Emergency Department (ED) or PICU: consider calling Code Blue if severe
respiratory distress or hypotension®
- - - - Low systolic blood pressure for o Placeon continuous cardiore spiratory monitor and perform full set ofvitals MUST
I n I l I I u l I I O - O u rS ro l I I a S e p I n e p rI n e childrenis defined as: . Immediately di scontinue me dications that may be cau sing anaphylaxis document
e Imonthtolyear: less o Rapid assessmentand manage ABCs: allergy and
. . than 70 mmHg o Administer Epinephrine 0.01 mg/kg of 1:1000 [1mg/ml] solution IM {max 0.5 mg) symptom s of
. 1t010 vears: Le ss than Place patient in recumbent or supine position allergy in
Parental comfort with d|scharge and easy e e e e boks20mie ¥
e 111017 years: less than

90 mmHg If respiratory faiure: consider intubation

ontinue to check vital signsevery 15 min, or more frequent if unstable

o
o
o ifhypoxic: administer oxygen
o
C

access to ED
Epinephrine auto-injector physically available to ;

e Observe minimum of 2-4hours from last e pinephrine dose

Stable vital
signs and/or
anaphylaxis
resolved?

Vit sij and/or a ds unresdved:

. . . . . . .
familv (if reaction to medication administered L o e T e
o Thefollowing medications are NOT first line treat ment for calling Code Blue if severe respiratory distressor hypotension®
anaphylaxk ond do NOT prevent biphasic anophylaxk. However, ¢ Administerup to 3 total doses o fIM epinephrine q 5-15 min
- - - - - these may be corsidered as secondary therapies to treat symptoms: o Place PIV and administer rapid NS bolus 20 mifkg IV
only in hospital setting, auto-injector may not be i e i 0 it
I o Systemic steroids: pre dnisone or prednisolone 1-2 mg/kg/day ¢ Checkvital signsq5 min
indicated)

(may choose altemative steroids as clinically indicated)

The following medications are NOT fist line treat ment for
anaphylaxs and do NOT preve nt biphos ic anaphy laxk. However,
these may be considered as secondary theropies to treat symptoms:
. Systemic steroids: pre dnisone or pre dnisolone 1-2 mg/kg/day
(max 60 mg/day) (may choose altemative steroids asclinically
indicated)

Ifurticaria: diphenhydramine 1 mg/kg/dose 1V/PO qéhr PRN
Ifwheeze: consider albuterol 5mg nebulized

Ifstridor: consider racemic epinephrine

If respiratory failure: consider intubation

Any ofthe following?

Hx biphasic or severe reactions,
> 2 d i ine required, progressive/persistent sxs,
reaction was to long acting medication, hx severe asthma/
current asthma flare, hypotension® or syncope,
upper airvay obstruction

Discharge Criteri
Complete resolution of all serious symptoms
(rash may persist), minimum of 2-4 hours from last
epinephrine, parental comfort with discharge and easy access
to ED, epinephrine auto-injector physically available to family
(if reaction to medication administered only in hospital setting,
auto-injector may not be indicated)

Discharge meds:

« Epinephrine auto-injector (consider dispensing
at least 2)
Diphenhydramine PRN pruritic rash

Does patient meet all ofthe below?
(if no to one criteria, must admit to PICU}
o Required<3 dosesof epi?
Stablevital signs?

Nomal mental status?

(0 Medical-Surgical
Pediatric Hospital
Service (Gl,

or Heme-Onc
o their own

continuous [ YES
atory monitor

following

. ifneeded as Admit to PICU
Discharge meds: haications:
nhydramine

Epinephrine auto-injector, Benadryl PRN

Discharge Instructions:

» Epinephrine auto-injector training
Avoid known allergens
Consider referral to allergist,
F/u with PCP in 1-2 days

Discharge Instructions:
Epinephrine auto-injector training,

avoid known allergens, consider referral to allergist,

f/u with PCP in 1-2 days

laxis:
Jollowing three cricerio)

alized hives, pruritus or flushing, swollen lips/tongue/uvula), AND respiratory com promise
ssure or a ssociated sym ptoms ofend-organ dysfunction (e.g. hypotonia, syncope,

e toa LIKELY allergen for that patient {secondsto minutes):
A. Skin-mucosalinvolvement (e.g. generalized hive s, pruritus or flu shing, swollen li ps/tongue/uvula)

B. Respiratory compromi se (e.g. dyspnea, wheeze/bronchospasm, stridor, hypoxe mia)

C. Reduced blood pressure or associated symptoms (.g. hypotonia, syncope, incontinence)

D. Persistent gastrointestinal symptom s{e.g. crampy abdominal pain, vomiting, diarrhea)

3. Reduced blood pressureafter exposure to a KNOWN allergen for that patient (secondsto minutes):
A Infantsand children — Low systolic blood pressure {age-specific) or greater than 30% decreasein systolic blood pressure from baseline
B. Adults— Systolic BP of less than 90 mmHg or greater than 30% decrease from that per son's baseline

CONTACTS: KATIE LORD, BSN | NATALIE BEZLER, MD | ERIC HOPPA, MD | ILANAWAYNIK, MD
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 This clinical pathway serves to standardize management of anaphylaxis across
the institution (ED, inpatient, clinics, etc.) and across different triggers
(medications, food, environmental, etc.)

* Anaphylaxis requires rapid assessment and treatment
* The primary treatment for anaphylaxis is rapid administration of IM epinephrine

« Secondary therapies may be used for symptomatic management, but they do
NOT prevent or treat upper airway obstruction or hypotension and they do NOT
prevent biphasic or prolonged reactions

* Documentation of allergic reactions, including details of the specific reaction
and severity should occur in a standardized manner



®_ Connecticut

Quality Metrics “=®Childrens

» Percentage of patients with utilization of pathway order set

* Time from reaction (if in a clinic or hospitalized) or time from arrival to ED to
administration of epinephrine (if not already given prior to arrival)

» Percentage of patients on pathway with documentation of allergy AND reaction
In chart

« Number of patients discharged from the ED who return within 72 hours and 7
days
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Pathway Contacts Childrens

* Hematology/Oncology

o Katie Lord, BSN, Natalie Bezler, MD
o Hospital Medicine

o llana Waynik, MD
o Emergency Medicine

o Eric Hoppa, MD
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About Connecticut Children’s Clinical Pathways Program

The Clinical Pathways Program at Connecticut Children’s aims to improve the quality of care our patients
receive, across both ambulatory and acute care settings. We have implemented a standardized process
for clinical pathway development and maintenance to ensure meaningful improvements to patient care as
well as systematic continual improvement. Development of a clinical pathway includes a multidisciplinary
team, which may include doctors, advanced practitioners, nurses, pharmacists, other specialists, and even

patients/families. Each clinical pathway has a flow algorithm, an educational module for end-user

education, associated order set(s) in the electronic medical record, and quality metrics that are evaluated

regularly to measure the pathway’s effectiveness. Additionally, clinical pathways are reviewed annually
and updated to ensure alignment with the most up to date evidence. These pathways serve as a guide for

providers and do not replace clinical judgment.
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